
SELF 1003 / SELFS 1003
SPARE PARTS LIST - INTERN



Index

The correct spare parts are obtainable from your dealer.
When ordering, please state:

- Serial number of the product
- Type definition
- Spare part no.

Item numbers marked with * ,and parts cirkeled
together are part of complete kits and
can not be ordered seperately.

When ordering painted parts please state one
of the following colour codes:
-1: RAL 2002 (Logitrans red)
-2: RAL 1028 (yellow)
-3: An other RAL colour
-6: black
Ex. 425050-1 => 425050-1-1

If the part can be ordered with a colour, it is marked red

Telescopic Mast  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  3
Chassis SELF . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  5
Chassis SELFS  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  7
Fork bracket .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  9
Fork bracket adjustable  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  11
Bar forks .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  14
Chisel forks . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  16
Drum bracket  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  18
Straddle legs . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  20
Propulsion chassis - mechanical parts .  .  .  .  .  22
Wheels .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  25
Drive motor part 1 .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  27
Drive motor part 2 .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  29
Pump  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  31
Cylinder  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  33
Propulsion chassis electrical parts .  .  .  .  .  .  .  .  36
Battery and charger  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  39
Lithium battery and charger .  .  .  .  .  .  .  .  .  .  .  .  .  41
Batterybox and rear cover  .  .  .  .  .  .  .  .  .  .  .  .  .  .  43
Handle  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  45
Steering module for handling .  .  .  .  .  .  .  .  .  .  .  .  47



8

9

11

10

14

3

4

2

1

1312

6 7

5

S. no.: 1210
Ver.: 3 Date: 14-12-20233

Telescopic Mast



Pos. Part no. Qty. C Beskrivelse 

1 40412XXX 1  Teleskopmast

2 915865 2  Screw M8x65 elfz Din 931

3 921080 2  Lock Nut M8 elfz Din 985

4 404408 2  Roller f/steering frame

5 404073K 2  Roller Dia112 For C-Profil

6 933220 4  Circlip U22x1,2 Din 471

7 404134 4  Role f/innermast

8 420615 2  Mast control, cpl.

9 402434 2  Adjustment F/Mast Control

10 925080 4  Spring washer Ø8 Fzb Din 127 B

11 915821 4  Set Screw M8x20 elfz Iso 4017

12 402805 1  Eccentric pin f/mast control

13 420618 1  Roller f/mast steering telesko

14 912220 1  CH Screw M12x20 Din 912

S. no.: 1210
Ver.: 3 Date: 14-12-202324

Telescopic Mast



15 4

5

17

3

10
11

13

1

6132

6

18
12 14

8

9

16

7

19

23

21

22

20

S. no.: 1210
Ver.: 3 Date:14-12-20235

Chassis SELF



Pos. Part no. Qty. C Beskrivelse 

1 405942H-1 1 C Expansion bracket right SELF

2 405942V-1 1 C Expansion bracket left SELF

3 420243 1  Safety screen 1600/2850/3300

4 404458
2

 
Topclips f/safety screen

4 For H: 1910 & 3300: Qty.=4

5 404495

4

 

Lock Fittings f/ 6mm C-profile H:920

6 H:1200,1400,1600,2050,2450 &2850

10 H:1910 & 3300

6 921161 2  Lock Nut M16 elfz Din 985

7 420801R 1  Top cover

 only for SELF 920 & SELF 1200

8 404224 2  Topstop

9 420241 1  Safety screen 1200/2050

10 915691 2  Set Screw M16x90 Din 933

11 915235 2  Set screw M12X35  ELFz Din 933

12 924061 2  Washer Ø6 Fzb Din 433

13 405943 2  Fix axel f/wheel bracket

14 911812 2  UH screw M8X12 elfz Din 7991

15 916612 4  FH screw M6x12

16 420242 1  Safety screen 1400/2450

17 420240 1  Safety screen 920/3300

18 919620 2  RH Screw M6x20 elfz Iso 7380

19 4057XX-X 1  Chassis

20 405961-1 2 C C profile cover RAL 2002

Only for SELF 2050

21 919811 2  RH Screw M8x10 Iso 7380

Only for SELF 2050

22 924080 2  Washer Ø8 Fzb Din 433

Only for SELF 2050

23 993055 2  Plastic Nipple Ø6x18

Only for SELF 2050

S. no.: 1210
Ver.: 3 Date: 14-12-20236

Chassis SELF



315

6

7

8

5

4

2

11

12

9 10

1

14 13

19
17

18

16

S. no.: 1210
Ver.: 3 Date: 14-12-20237

Chassis SELFS



Pos. Part no. Qty. C Beskrivelse 

1 4057XX-X 1  Chassis SELFS

2 404495

4

 

Lock Fittings f/ 6mm C-profile

6 H:1170,1370,1570,2020,2420 &2820

10 H:1880 & 3270

3 404458
2

 
Topclips f/safety screen

4 For H: 1880 & 3270: Qty.=4

4 404224 2  Topstop

5 911812 2  UH screw M8X12 elfz Din 7991

6 919620 2  RH Screw M6x20 elfz Iso 7380

7 924061 2  Washer Ø6 Fzb Din 433

8 420801R 1  Top cover

 Only For SELFS890/1170

9 420241 1  Safety screen 1200/2050

10 420242 1  Safety screen 1400/2450

11 420240 1  Safety screen 920/3300

12 420243 1  Safety screen 1600/2850/3300

13 910830 2  Pointedscrew M8x30 Din 916

14 922080 2  Nut M8 Fzb Din 934

15 916612 4  FH screw M6x12

16 405961-1 2 C C profile cover RAL 2002

 Only For SELFS2020

17 919811 2  RH Screw M8x10 Iso 7380

 Only For SELFS2020

18 924080 2  Washer Ø8 Fzb Din 433

 Only For SELFS2020

19 993055 2  Plastic Nipple Ø6x18

 Only For SELFS2020

S. no.: 1210
Ver.: 3 Date: 14-12-20238

Chassis SELFS



8

6 10

3

4

5

7
5 4

2 3

6

1

11

9

S. no.: 1210
Ver.: 3 Date: 14-12-20239

Fork bracket



Pos. Part no. Qty. C Beskrivelse 

1 404104-3 1  Fork bracket 560x1150 simplex

2 404076 2  Eccentric roll

3 420153 4  Pin For Fork Frame

4 910250 4  Pointedscrew fl M12x50 Din 913

5 920122 4  Counter Nut M12 Din 439 B

6 958144 4  Compressionspring D2.8 Dm:11.2

7 993150 2  Dpfr Cover 100X50 3-6mm

8 403649 2  Rubber Feet Dir30X5 Shore 70-G

9 910012 4  Pointedscrew M10x12 Din 916

10 404073K 4  Roller Dia112 For C-Profil

11

404104-1-1K

1

C RAL2002F.bracket560x600 simp

404104-2-1K C RAL2002 Gaf.kon kpl 560x800UT

404104-3-1K C RAL2002F.bracket560x1150 simp

404104-4-1K C RAL2002 Gaf.kon kpl 560x1520UT

404105-1-1K C For.bra cpl 560x600MT RAL2002

404105-2-1K C For.bra cpl 560x800MT RAL2002

404105-3-1K C RAL2002F.bracket560x1150 duple

404105-4-1K C RAL2002F.bracket560x1520 duple

S. no.: 1210
Ver.: 3 Date: 14-12-202310

Fork bracket



18

15

22
16

19
14

16

20

24

23

10 8

11 9 6

5 11

3

4

7

21

2

1

17

12

13

S. no.: 1210
Ver.: 3 Date: 14-12-202311

Fork bracket adjustable



Pos. Part no. Qty. C Beskrivelse 

1

404110-1K

1

C RAL2002F.bracket adj. 690simp

404111-1K C RAL2002F.bracket adj. 690dup c

404112-1K C Fork bracket adj. 810simpl cpl

404113-1K C RAL2002F.bracket adj. 810dup c

404114-1K C Fork bracket adj. 946UT cpl

404115-1K C Fork bracket adj. 946dupl cpl

2 404110 1  Fork bracket adj. 690simplex

3

401331
1

 Axel For Fork Frame690

402472  Shear axle 810

403799 2  Shear axle 946

4 933300
2

 
Circlip U30 Din 471

4 For shear axle 946: Qty.=4

5 404076 2  Eccentric roll

6 420153 4  Pin For Fork Frame

7 910012 4  Pointedscrew M10x12 Din 916

8 910250 4  Pointedscrew fl M12x50 Din 913

9 958144 4  Compressionspring D2.8 Dm:11.2

10 920122 4  Counter Nut M12 Din 439 B

11 404073K 4  Roller Dia112 For C-Profil

12 420312-XH 1  Adjust wrap-over fork

13 420312-XV 1  Adjust wrap-over fork

14 420303 2  Lock For Hook

15 420338 2  Locking axle

16 920100 4  Counter Nut M10 Din 439 B

17 924080 4  Washer Ø8 Fzb Din 433

18 933080 4  Circlip U8 1400-87 Din 471

19 958551 2  Torsion Spring D:8Mm Mod=D

20 912130 2  CH Screw M10x30 elfz Din 912

21 403649 2  Rubber Feet Dir30X5 Shore 70-G

22 929021 2  Ball spring screw M10x21

23

420312-1H-1K

1

C Adj Cpl Wrapover 600 fork R

420312-2H-1K C Adj Cpl Wrapover 800 fork R

420312-4H-1K C Adj Cpl Wrapover 1067 fork R

420312-5H-1K C Adj Cpl Wrapover 1150 fork R

420312-6H-1K C Adj Cpl Wrapover 1520 fork R

 Fork length meassure

S. no.: 1210
Ver.: 3 Date: 14-12-202312

Fork bracket adjustable



Pos. Part no. Qty. C Beskrivelse 

24

420312-1V-1K

1

C Adj Cpl Wrapover 600 fork L

420312-2V-1K C Adj Cpl Wrapover 800 fork L

420312-4V-1K C Adj Cpl Wrapover 1067 fork L

420312-5V-1K C Adj Cpl Wrapover 1150 fork L

420312-6V-1K C Adj Cpl Wrapover 1520 fork L

 Fork length meassure

Fork bracket adjustable



1

4

7

2

6

4
3

5
9 8

11

11

10

S. no.: 1210
Ver.: 3 Date: 14-12-202314

Bar forks



Pos. Part no. Qty. C Beskrivelse 

1 420327-1 2  Forskyd Gaffel 600 rør

2 420303 2  Lock For Hook

3 420338 2  Locking axle

4 933080 4  Circlip U8 1400-87 Din 471

5 958551 2  Torsion Spring D:8Mm Mod=D

6 920100 2  Counter Nut M10 Din 439 B

7 929021 2  Ball spring screw M10x21

8 911240 2  UH Screw M12x40 elfz Din 7991

9 920122 2  Counter Nut M12 Din 439 B

10 924080 4  Washer Ø8 Fzb Din 433

11

420327-1-1K

2

C Adj. bar fork cpl 600 RAL2002

420327-2-1K C Adj. bar fork cpl 800 RAL2002

420327-4-1K C Adj. bar fork cpl 1067 RAL2002

420327-5-1K C Adj. bar fork cpl 1150 RAL2002

420327-6-1K C Adj. bar fork cpl 1520 RAL2002

S. no.: 1210
Ver.: 3 Date: 14-12-202315

Bar forks



1

114

8

5

6

7
3

2 9

10

10

S. no.: 1210
Ver.: 3 Date: 14-12-202316

Chisel forks



Pos. Part no. Qty. C Beskrivelse 

1 420329-4 2  Adjustable chisel fork 1067

2
920100

2
 Counter Nut M10 Din 439 B

920122  Counter Nut M12 Din 439 B

3 420303 2  Lock For Hook

4 929021 2  Ball spring screw M10x21

5 958551 2  Torsion Spring D:8Mm Mod=D

6 420338 2  Locking axle

7 933080 4  Circlip U8 1400-87 Din 471

9
912130

2
 CH Screw M10x30 elfz Din 912

911240  UH Screw M12x40 elfz Din 7991

8 924080 4  Washer Ø8 Fzb Din 433

10

420329-1-9K

2

 RAL7024 Chisel fork 600 cpl.

420329-2-9K  RAL7024 Chisel fork 800 cpl.

420329-4-9K  RAL7024 Chisel fork 1067 cpl.

420329-6-9K  RAL7024 Chisel fork 1520 cpl.

404311-9K  Chisel fork 1200 cpl.

 Fork length meassure

S. no.: 1210
Ver.: 3 Date: 14-12-202317

Chisel forks



1

111210

9867

14

13

5

4

3

5

15

S. no.: 1210
Ver.: 3 Date: 14-12-202318

Drum bracket



Pos. Part no. Qty. C Beskrivelse 

1 404117 1  Drum bracket 690simplex

3

402980H-1

1

C Tøndegaffel 600mm H

403990H-1 C Tønde Gaffel  800mm H

401594H-1 C Forskydelig Gaffel 1150 TøndeH

4

402980V-1

1

C Tøndegaffel 600mm V

403990V-1 C Tønde Gaffel  800mm V

401594V-1 C Forskydelig Gaffel 1150 TøndeV

5 915220 2  Set Screw M12x20 elfz Din 933

6 958144 4  Compressionspring D2.8 Dm:11.2

7 420153 4  Pin For Fork Frame

8 404073K 4  Roller Dia112 For C-Profil

9 404076 2  Eccentric roll

10 910020 4  Pointedscrew M10x20 Din 916

11 920122 4  Counter Nut M12 Din 439 B

12 910250 4  Pointedscrew fl M12x50 Din 913

13 401331 1  Axel For Fork Frame690

14 933300 2  Circlip U30 Din 471

15

404117-1K

1

C Tøndekon.var 690UT kpl.

404118-1K C Tøndekon.var 690MT kpl.

404119-1K C Tøndekon.var 810UT kpl.

404120-1K C Tøndekon.var 810MT kpl.

S. no.: 1210
Ver.: 3 Date: 14-12-202319

Drum bracket



5

2

9

8

9
2

12

13

1

9
2

14

6

6
7

10

11

15

16

3 4

S. no.: 1210
Ver.: 3 Date: 14-12-202320

Straddle legs



Pos. Part no. Qty. C Beskrivelse 

1

420267-1

2

 Middle piece S 850-942

420267-2  Middle piece M 942-1124

420267-3  Middle piece L 1124-1306

420267-4  Middle piece XL 1240-1422

2 910625 12  Pointedscrew M16x25 Din 913

3 924016 8  Washer Ø16 Fzb Din 433

4 921161 8  Lock Nut M16 elfz Din 985

5 932120 2  Hard. steel pin Ø12x20 Din6325

6 933200 4  Circlip U20x1,2 Din 471

7 402846 2  Wheel axle f/straddle

8 932630 2  Slotted Pin Ø6x30 Iso 2338

9 920160 12  Counter Nut M16x2 Din 439 B

10 400159 4  Nylon Washer Dia32Xdia20.5X2.8

11 402503L 2  Fork wheel Vulk Ø80X60 bearing

12 420291-1 2  Carriage f/strad. legs, large

13

404327-1

2

 Straddle leg heavy, short

404327-2  Straddle leg heavy, medium

404327-3  Straddel leg heavy, long

14

400713L

2

 Steeringwheel Nylon Dia150 W/B

400757L  Steering Wheel Vul Bearing 150

435400L  Steering wheel Ø150 w/b

15

404327-1-1K

2

C Legs heavy Cpl.short V8 Paint

404327-2-1K C Leg heavy Cpl.Medium V8 Paint

404327-3-1K C Legs heavy Cpl.Long V8 Paint

16
420290-1K

2
C Carriage f/stradd. Legs, Small

420291-1K C Carriage f/strad. legs, large

S. no.: 1210
Ver.: 3 Date: 14-12-202321

Straddle legs



42
9
10
11

15
18

40
3

9
13

12

4
33

31
24 8

19

31 46
22
23

17

29

28
37
30
37

14

39

8

32

45

47

16

36
38

34 21

8
14

25

41
35

43

27

26

20
21

6
5

2

48

50

49

51

44

1

S. no.: 1210
Ver.: 3 Date: 14-12-202322

Propulsion chassis - mechanical parts



Pos. Part no. Qty. C Beskrivelse 

1 405954 1  Propulsion chass SELF R9005

2 405730 1  Fittings for wheel motor, cpl.

3 405684 1  Middle Piece, Cast

4 405707 1  Cover plate

5 946092 2  Ball Bearing 6009 2Rs

6 933450 1  Circlip U45 (f. axle) Din 471

7 405733 1  Chain wheel o.drivemotor

8 948259 5  Bushing 25X30X30-34.5

9 919610 2  RH Screw M6x10 Iso 7380

10 404062 2  BUSHNGDia30/24X20X10.5O#400276

11 931630 1  Spring pin Ø6x30 Din 1481

12 982159 1  Micro switch with reel 16 Amp

13 912320 2  CH Screw M3x20 Din 912

14 934360 4  Circlip I36 (f. dril.) Din 472

15 912835 2  CH Screw M8x35 Din 912

16 405306 2  Slidingaxle f/Propulsion chass

17 405737 1  Chain wheel u.handle

18 910021 1  Pointedscrew M10x20 MSP

19 910818 3  Pointedscrew M8x16 MSP

20 400624E 1  Cover Washer

21 911120 7  UH Screw M10x20 elfz Din 7991

22 958135 2  Compressionspring D2,5 Du:13.5

23 921080 2  Lock Nut M8 elfz Din 985

24 910810 3  Pointedscrew M8x10 Din 916

25 405162 2  Clamp plate

26 924055 2  Washer Ø5 Fzb Din 9021 A

27 916520 2  FH bolt M5x20 elfz Din 6921

28 405897 2  Supporting washer chain wheel

29 405731 1  Axle for chain wheel SELF

30 400647 1  Spacer pipe

31 951041 4  Chain collector 1/2’ X 1/8’

32 951040 2  Chain 1/2’X1/8’ No 108 15 part

33 927030 2  Lock nut M3 A2 Din 985

34 405279 6  Supporting roller

35 912825 1  CH Screw M8x25 Din 912

36 993056 2  Plastic plug Ø11x7

37 946253 2  Ball Bearing 6205 2Rs

38 993057 2  Plastic plug Ø6x7

S. no.: 1210
Ver.: 3 Date: 14-12-202323

Propulsion chassis - mechanical parts



Pos. Part no. Qty. C Beskrivelse 

39 912116 2  CH screw M10x16 elfz Din 912

40 404052 1  Steer column cover

41 993037 2  Dupsko hul/Ø25 Sort PGM-25

42 404054 1  Steer column seal

43 445801 1  Rubber sealing strip, adhesive

44 993062 1  Plastic plug D11,5

45 951040K 2  Chain 1/2’X1/8’ No 108 15 part

46 400605 2  Chain adjuster

47 911230 2  UH Screw M12x30 elfz Din 7991

48 985219 1  Drivemotor Rubber 1200W AC

49 405650 1  Fittings f/cables

50 911140 4  UH Screw M10x40 elfz Din 7991

51 919620 2  RH Screw M6x20 elfz Iso 7380

S. no.: 1210
Ver.: 3 Date: 14-12-202324

Propulsion chassis - mechanical parts



13

21

13

17

141615

18

19 20

4 1

23

10

7

9

8

3

5

6

12

11

21

S. no.: 1210
Ver.: 3 Date: 14-12-202325

Wheels



Pos. Part no. Qty. C Beskrivelse 

1 401932 2  Axle f/fork wheel

  2  300041L    2  Fork Wheel Dia85X90 Vulk.W/B

3 400159 6  Nylon Washer Dia32Xdia20.5X2.8

4 933200 4  Circlip U20x1,2 Din 471

5 405135 2  Support Wheel,Vulk.Ø150 w.bear

6 405959 2  Wheel axle f/SELF

7 946060 2  Ball Bearing 6006 2Rs

8 911225 2  UH Screw M12x25 elfz Din 7991

9 405864ST 2  Wheel fork SELF

10 946053 2  Ball Bearing 6005 2Rs

11 929230 2  Nylon Washer Ø30/21x1

12 916120 2  FH screw M10x20 Din 6921

13 300044 2  Tandem Cpl.Dia85 Vulkollan

14 404060 4  Tandem bracket

15 404062 4  BUSHNGDia30/24X20X10.5O#400276

16 400162 4  Tandem axle

17 931435 8  Spring Pin Ø4x36 Iso 8752

18 400165L 4  Tandem wheel vulkollan Ø85 w/b

19 946243 8  Ball Bearing 6204 2Rs

20 400165 4  Tandem wheel vulkollan Ø85

21 405864STK 2  Support wheel, cpl SELF

S. no.: 1210
Ver.: 3 Date: 14-12-202326

Wheels



4

3 7 6

1

2

5

S. no.: 1210
Ver.: 3 Date: 14-12-202327

Drive motor part 1



Pos. Part no. Qty. C Beskrivelse 

1 985219 1  Drivemotor Rubber 1200W AC

  2  980204   1  Cable Holder Ø4

3 140398 1  Kabelsæt SELF AC

4 140396-1 1  Encoder/brake cable SELF1003

5 985072R 1  Encoder with plug

6 405650 1  Fittings f/cables

7 919620 2  RH Screw M6x20 elfz Iso 7380

S. no.: 1210
Ver.: 3 Date: 14-12-202328

Drive motor part 1



5

2

12

11

5

10
9

7

6

3 1

4

S. no.: 1210
Ver.: 3 Date: 14-12-202329

Drive motor part 2



Pos. Part no. Qty. C Beskrivelse 

1 985012 1  Bremseplade

2 985080 1  Motor f/1200W hjulmotor AC

3 985011-1 1  Pakning v.brems år 00.SGL/SEHS

4 985063-1 1  Pakdåse v. brem fra år 00 SGL

5

985126R

1

 Drivhjul kpl.’97 Ø250X76 GUMMI

985133R  Drivhjul kpl. ’97  Blue Poly

985136R  Drivhjul kpl. multigrib

6 140032 1  Bremse Kpl. Ø84 SGL1600/SEHS

7 985020R 1  Cable adapter f.brake SELF

8 985072R 1  Encoder with plug

9 985215 1  Kugleleje til SGL motor 91111

10 985067 1  Pakdåse

11 985068 1  O ring for hjul

12 919535 8  Flange socket head screw M5x35

S. no.: 1210
Ver.: 3 Date: 14-12-202330

Drive motor part 2



11

12

8

7

1

9

10

2

4

5

6

3

13

14

15

S. no.: 1210
Ver.: 3 Date: 14-12-202331

Pump



Pos. Part no. Qty. C Beskrivelse 

1 405716 1  Pump bracket

2 915812 3  Set Screw M8x12 elfz Iso 4017

3 919820 2  RH screw M8x20 elfz Iso 7380

4 973117 1  Nipple 1/4’ Bspx M14X1.5

5 905145 1  Copper washer Ø14/20x1.5

6 984981 1  Tank f/Hy.pump SELF KS

7 984763 1  Set of brushes .f.Hy pump KS

8 984987 1  Motor cpl.f/Hy pump SELF KS

9 984835 1  Solenoid Valve 24V

10 984768 1  O ring KS Pump

11 984980 1  Hydraulic pump SELF KS

12 975114 1  Angular Nipple 6X1/8

13 979910 1  Hose clamp dia 8-12 mm

14 984833 1  Overtryksventil EHL/ELF 3G

15 420914 1  Threaded coupling for tank

890061 1  1 L Hydraulikolie Iso Vg 15

890065 1  5 L Hydraulikolie Iso Vg 15

SELF/SELFS 920 3.00 l Rando HDZ 15

SELF/SELFS 1200 3.00 l ISO VG 15

SELF/SELFS 1400 3.00 l ISO VG 15

SELF/SELFS 1600 3.00 l ISO VG 15

SELF/SELFS 1910 3.00 l ISO VG 15

SELF/SELFS 2050 3.00 l ISO VG 15

SELF/SELFS 2450 3.30 l ISO VG 15

SELF/SELFS 2850 3.80 l ISO VG 15

SELF/SELFS 3300 4.50 l ISO VG 15

S. no.: 1210
Ver.: 3 Date: 14-12-202332

Pump



33

3

6

21
9

13

32

34

12 10

11

7

8

30

31

16

4

2

1
5

20

17

22

19

23

27

26

28

25

24

18

2215

35

29

35

36

14

S. no.: 1210
Ver.: 3 Date: 14-12-202333

Cylinder



Pos. Part no. Qty. C Beskrivelse 

1 450306 1 Cross piece f/piston rod

2 404065 2  Chain roller with bearings

3 402263 4  Cover for chain roller

4 933250 4  Circlip U25 Din 471

5 926250 2  Washer Dia 25/Dia35X2

6 975114 1  Angular Nipple 6X1/8

7 970923 1  Hydraulic Hose Dia18+1/4’ 90

8 905180 2  Copper Washer Dia18Xdia24X1.5H

9 970904 1  Plastic Pipe Ø6/9

10 925080 2  Spring washer Ø8 Fzb Din 127 B

11 920080 2  Top nut M8 elfz Din 1587

12

400874
1  Clamps For Cylinder

 For H:1400, 1600, 1910, 2050, 2450, 2850, 3300

401970
1 Clamp R62 C/C90X87

 For H: 920, 1200 & 1650

13 921120 4 Lock Nut M12 elfz Din 985

14 973834U  End Stopper With Packing Ring

15

161130

1

 Cylinder ELF 920 cpl.

161131  Cylinder ELF 1200 cpl.

161132  Cylinder ELF 1400 cpl.

161133  Cylinder ELF 1600 cpl.

161134  Cylinder ELF 2050 cpl.

161135  Cylinder ELF 2450 cpl.

161136  Cylinder ELF 2850 cpl.

161137  Cylinder ELF 3300 cpl.

161145  Cylinder ELF 1910 cpl.

16

404089-1

1

 Cylinder pipe 920 (black)

404089-2  Cylinder pipe 1200 (black)

404089-4  Cylinder pipe 1400/1600 (black

404089-5  Cylinder pipe 2050 (black)

404089-6  Cylinder pipe 2450

404089-7  Cylinder pipe 2850 (black)

404089-8  Cylinder pipe 3300 (black)

404089-9  Cylinder pipe 1910 (black)

17 404087 1  Top section LF/ELF/SELF

18 404088 1  Bottom section LF/ELF/SELF

S. no.: 1210
Ver.: 1 Date: 14-12-202334

Cylinder



Pos. Part no. Qty. C Beskrivelse 

19

404093-1

1

 Piston rod 920

404093-2  Piston rod 1200

404093-4  Piston rod 1400/1600

404093-5  Piston rod 2050

404093-6  Piston rod 2450

404093-7  Piston rod 2850

404093-8  Piston rod 3300

404093-9  Piston rod 1910

20 901301 1  U-Sleeve 30/40 X10Au--A

21 908300 1  Scraper Ring Dia30X40X7/10-A

22 900570 2  O-Ring 57.2X3 NBR, 90Sh. A

23 900240 1  O-Ring 24.2X3 NBR, 70Sh. A

24 911231 1  UH Screw M12x30 Din 7991

25 909509 1  Guidering CN10 Ø45x50x9,7

26 901380 1  Manchet QA GE 50x38x9,4

27 404539 1  Split piston part A LF/ELF/SEL

28 404540 1  Split piston part B LF/ELF/SEL

29 900162 1  O Ring 16X2 NBR, 90Sh. A

30 404217 1  Ring F/Cyl

31 984843 1  Flow valve ext. dia.2,0

32 931836 1  Tubular Pin Dir8X36 Din1481

33

401240

2

 Lifting chain Cpl.920

402928  Lifting chain 1200

402704  Lifting chain 1400/1600

404136  Lifting chain 1910

402929  Lifting chain cpl. 2050

401005  Ll1044 X 127L Chain 2450

400845  Ll1044 X 153L Chain 2850

402907  Lifting chain 3300

34
404129

1
 Stop pipe f/cylinder 1400

404130  Stop pipe f/cylinder 1600

35 420272 1  Cross piece w/chain rolls cpl.

36 979910 1  Hose clamp dia 8-12 mm

S. no.: 1210
Ver.: 3 Date: 14-12-202335

Cylinder



24

23

21

33

33 4

32
31

29

34

33

1

2622

48

12 2

15

17
1536
13

13 36

14

30

27

5
33
28

3

4
8

37919

7 6

39

40

4

5
18

35

16
38

10

1147

25

41

20

43 45

46

42

11

44

11

S. no.: 1210
Ver.: 3 Date: 14-12-202336

Propulsion chassis electrical parts



Pos. Part no. Qty. C Beskrivelse 

1 982190 1  Emergency Stop

2 913512 2  Screw M5X12 Z Din7500D H

3 405710 1  Fuse box

4 916612 4  FH screw M6x12

5 921060 2  Lock Nut M6 elfz Din 985

6 982112-1 1  Fitting Plate For 80 Ampfuse-H

7 982160-1 1  Mega blade fuse holder

8 982111 2  Fuse Holder 7.5Amp For Hole

9 982124 1  Fuse 10 Amp Ato blade

10 405291 1  Fittings for contact

11 924040 10  Washer Ø4 Fzb Din 125 A

12 982174 1  Relay Sw80-1745 24V Co

13 986102 2  Screw Insulation M8X5 Pa6/6

14 919845 1  Set screw M8x45 Din 933, brass

15 929088 4  Low nut M8 Din 439 B, Brass

16 982025 2  Switch W/Side Lever 1No+1Nc

17 140398 1  Kabelsæt SELF AC

18 985200 1  Horn 24V, 385-445Hz, Dia 90Mm

19 982129 1  Fuse 100 Amp Maxi blade07.0097

20 921080 2  Lock Nut M8 elfz Din 985

21 986097 1  Curtis display 3141

22 993057 2  Plastic plug Ø6x7

23 986160 1  Diode w/cable f/intern charger

24 982255 1  LED holder f/built-in charger

25 912410 4  CH Screw M4x10 elfz Din 912

26 530026 2  Rubber plug Ø14x1,5, black

27 404053 1  Charger cable plug

28 993006 1  DB-9 dust cover

29 982600 1  Controller Curtis ACF2-C

30 993073 2  Cable sealing

31 405952-2 1  Relay fitting

32 140396-1 1  Encoder/brake cable SELF1003

33 140550 1  Wiring harness SELF 1003

34 916516 2  M5x16 Z Din6921

35 405981 1  Fjernbetjening beslag f/SELF

36 929085 2  Washer 8mm, Brass

37 982126 1  Fuse 20 Amp Ato blade 287020

38 989700 2  Cable gland M20

S. no.: 1210
Ver.: 3 Date: 14-12-202337

Propulsion chassis electrical parts



Pos. Part no. Qty. C Beskrivelse 

39 160930 1  Remote MR-1 LIFT

40 982368 1  Cable strain relief bush Ø8

41 405982 1  Bracket for switch remote cont

Kun for SELF med mast

42 919842 1  Pipe Clips 42mm

Kun for SELF med mast

43 922040 2  Nut M4 elfz Din 934-6

Kun for SELF med mast

44 912435 2  CH Screw M4x35 elfz Din 912

Kun for SELF med mast

45 982225 1  Afbr.Ip65 Fork.Rullearm 1No1Nc

46 982037 1  Cable lead-in PG13.5

47 912425 4  CH Screw M4x25 elfz Din 912

48 982303 1  Key switch complete

Key switch for special products, please contact sales

S. no.: 1210
Ver.: 3 Date: 14-12-202338

Propulsion chassis electrical parts



3

4

2

1

6

7 8

9

11

10

5

15

14

16

13

12

19

17

18

20

21

24 25 26

27

22
23

28

S. no.: 1210
Ver.: 3 Date: 14-12-202339

Battery and charger



Pos. Part no. Qty. C Beskrivelse 

1
986156

1
 Battery charger int24V15A 230V

986158  Battery charger int24V15A 110V

2 986135 1  Charger cable 3Mschuko-F w/L

3 916510 2  Taptite scr M5x10 elf Din7500D

4 982255 1  LED holder f/built-in charger

5
986156K

1
 Battery charger int24V15A 230V

986158K  Battery charger int24V15A 110V

6
986155

1
 Battery charger ext24V15A 230V

986157  Battery charger ext24V15A 110V

7 912825 2  CH Screw M8x25 Din 912

8 925085 2  Spring washer Ø8 Elfz Din7980

9 986505- 1  Minus pol M8 VISION batteri

10 986505+ 1  Plus pol M8 VISION batteri

11 986520 2  Battery 12V/115 Ah/20HR

12

986200R

1

 Batteri 24V 120 Ah/5/h SYR

986201  Batt 24V 160 Ah/5h  Syr

986215  Batt 24V 150Ah/5h  Gele

13 986207 1  Bag for battery

Kun til pos. 12

14 405918 1  Plastic Wedge 150X100X30/10

15 140398 1  Kabelsæt SELF AC

16 982240 1  Adapter for UK elektr. vogne

17 986136 1  Char cable US  w/L PM/ELF/SELF

18 986137 1  Charger cable w/CN plug w/L

19 986138 1  Charger cable w/GB plug w/L

20 140425 1  Battery adaptor AGM SELF1003

21 986460R 1  Battery optimizer

22 919325 1  Pan head screw 3x25 FZB

23 924031 1  Washer Ø3 Fzb Din 7349

24 921030 1  Lock Nut M3 Din 985, Chromite

25 982272 1  Power connector T-handle

26 140412 1  Main power cable - (minus)

27 140411 1  Main power cable + (plus)

28 982268 1  Power connector SA120 RED

S. no.: 1210
Ver.: 3 Date: 14-12-202340

Battery and charger



1

4

6

3

5

11

12

13

2

9

7

10 8

S. no.: 1210
Ver.: 3 Date: 14-12-202341

Lithium battery and charger



Pos. Part no. Qty. C Beskrivelse 

1 986171 1  Charger 24V/25A lith ext

2 986763 1  WSTECH Lithium bat. 24V/63Ah

3 986137 1  Charger cable w/CN plug w/L

4 986135 1  Charger cable 3Mschuko-F w/L

5 986138 1  Charger cable w/GB plug w/L

6 986136 1  Char cable US  w/L PM/ELF/SELF

7 405983RF 1  Frame RF Lithium battery

8 406105RF 2  Leg f/Frame RF Lithium battery

9 917615 4  Ch Skrue M6X16 RF A2 Din 7984

10 927060 4  Lock nut M6 A2 Din 985

11 915116 2  Set screw M10x16 Elfz Din 933

12 405965 1  Spring fittings f/SELF Mini

13 958555 1  Compr.spring d3,5 Du:22 Lo:200

S. no.: 1210
Ver.: 3 Date: 14-12-202342

Lithium battery and charger



5

1

10

11

1714

15

16

2

13

12

12

18

6
7

8

9

4

19

23

27

24

26

25

22

21

20

3

S. no.: 1210
Ver.: 3 Date: 14-12-202343

Batterybox and rear cover



Pos. Part no. Qty. C Beskrivelse 

1 405616 1 Battery box cpl SELF

2 405611 1 Battery cover SELF

3 912116 2 CH screw M10x16 elfz Din 912

4 405719H-1 1 C RAL2002 Plate right, wide

5 405719V-1 1 C RAL2002 Plate left, wide

6 405272 1 Fittings for cable bearer

7 911610 2 UH Screw M6x10 elfz Din 7991

8 405278 1 Cable bearer

9 919610 2 RH Screw M6x10 Iso 7380

10 530020 2 Cable lead-in Ø12/20x4

11 530022 2 Cable lead-in Ø6/9x2

12 990030 4 Adhesive EPDM rubber 4x12

13 889115 1 U-rubber profile  15x10 mm

14 912824 2 CH Screw M8x25 Din 7984

15 924080 2 Washer Ø8 Fzb Din 433

16 922080 2 Nut M8 Fzb Din 934

17 921080 2 Lock Nut M8 elfz Din 985

18 920062 4 Plate nut M6

19 916620 4 HEX flange screw M6x20

20 919525 2 Rh Screw M5X25  fzb Iso 7380

21 921050 2 Lock Nut M5 elfz Din 985

22 405691K 1 Rear cover cpl SELF R7024

23 405691 1 Rear cover SELF R7024

24 911125 4 UH Screw M10x25 Din 7991

25 405708 1 Rubber edge SELF

26 911612 9 UH Screw M6x12 Din 7991

27 920060 9 Punch Nut M6 BN 226

S. no.: 1210
Ver.: 3 Date: 14-12-202344

Batterybox and rear cover



7

4

6

5

13

3

9

10

181615

14

10

11

19

20

21 24 17

12

10

8

2

23

22

1

S. no.: 1210
Ver.: 3 Date: 14-12-202345

Handle



Pos. Part no. Qty. C Beskrivelse 

1 405630U 1  Handle f/PM SELF

2 993031 2  Plastic Cover

3 921050 4  Lock Nut M5 elfz Din 985

4 405094 4  Pipe f/emergency switch

5 925400 1  Wave Washer 40/46.5 Udf K3

6 405533 1  Safety switch

7 914520 4  UH Screw M5X20 elfz Din 963

8 405628 1  Rear plate f/handle

9 924050 4  Washer Ø5 Fzb Din 433

10 917606 9  FH Screw M6x5 A2

11 420149 1  Handle axle ELF

12 916120 1  FH screw M10x20 Din 6921

13 982056 1  Momentory Pushbutton Switches

14 405627 1  Front plate f/handle

15 982075 1  Tilting Switch Ip68

16 405669 1  Switch catch f/cover

17 405685 1  Ring F/Middle Piece

18 405649 1  Cover for switch

19 405790 1  Axle for gas absorber

20 995115R 1  Gas absorber 650N 100mm

21 140394 1  Cable for Handle (PM1801)

22 140325 1  Handle Cpl.Pm/Self AC

23 465104 1  Køre konsol AC

24 910508 1  Pointedscrew M5x8 Din 916

S. no.: 1210
Ver.: 3 Date: 14-12-202346

Handle



10 4

5

6

13

12

11

5

8

7

9

10

6

1211 5

1

3

S. no.: 1210
Ver.: 3 Date: 14-12-202347

Steering module for handling



Pos. Part no. Qty. C Beskrivelse 

1 405919 1  Bracket f/handle steering

2 982211R 1  Potentiometer 6137R5KL 1.0

3 405923 1  Fittings f/potentiometer

4 405682 2  Drive knob Alu.

5 405671 2  Bushing f/handle

6 982202 2  Push Button Switch 10A R13-527

7 405153 1  Torsion spring f/handle PM

8 405997 1  Washer

9 405993 1  Handle axle

10 910512 3  Pointedscrew M5x12 Din 916

11 924055 2  Washer Ø5 Fzb Din 9021 A

12 912506 2  CH Screw M5x6 Del.Bn 3 Din 912

13 465104R 1  Steering module F/Handle AC

S. no.: 1210
Ver.: 3 Date: 14-12-202348

Steering module for handling


